
278
 
 
EXECUTIVE COUNCIL __________________________________8 JUNE 2021
 
 

 
 
 

EC2021-495 

CHILDREN’S LAW ACT 
PARENTING COORDINATOR REGULATIONS 

AMENDMENT 

Pursuant to section 14 of the Children’s Law Act R.S.P.E.I. 1988, Cap. 
C- 6.1, Council made the following regulations: 

1. The Schedule to the Children’s Law Act Parenting Coordinator 
Regulations (EC99/21) is amended 

(a) in clause (e), by the deletion of the period and the substitution 
of a semicolon; and 

(b) by the addition of the following after clause (e): 

(f) Riverdale Mediation Training & Consulting; 
(g) Association of Family and Conciliation Courts; 
(h) Ontario Association for Family Mediation; 
(i) ADR Atlantic Institute; 
[...]
has a hydraulic retention time of less than 15 days, and that discharges 
effluent to a watercourse at an average daily rate that exceeds 2,500 m3 
but is less than 17,500 m3, shall ensure that 

Continuous flow, 
average daily rate > 
2,500 m3 

(a) composite samples are collected and analysed for carbonaceous 
biochemical oxygen demand (cBOD5) and total suspended solids 
(TSS) at least once every two weeks, with the interval between 
sampling being at least seven days; 
(b) a grab sample is collected and analysed for faecal coliform 
organisms at least once every two weeks, with the interval between 
sampling being at least seven days; and 
(c) composite samples are collected and analysed for total ammonia, 
total phosphorous and total nitrogen at least once per quarter, with 
the intervals between sampling being at least 60 days. 

(3) The owner of a continuous flow wastewater treatment facility with 
15 days or greater hydraulic retention time, or an average daily flow that 
does not exceed 2,500 m3, shall ensure that 

(a) composite or grab samples are collected and analysed for 
carbonaceous biochemical oxygen demand (cBOD5), total 
suspended solids (TSS), total ammonia, total phosphorous and total 
nitrogen; and 

Continuous flow, 
hydraulic retention 
time ≥ 15 days or 
average daily rate ≤ 
2,500 m3 

(b) a grab sample is collected and analysed for faecal coliform 
organisms, 

at least once per quarter each year, with the intervals between sampling 
being at least 60 days. 

(4) The owner of an intermittent wastewater treatment facility shall 
ensure that 

(a) composite or grab samples are collected and analysed for 
carbonaceous biochemical oxygen demand (cBOD5), total 
suspended solids (TSS), total ammonia, total phosphorous and total 
nitrogen; and 

Intermittent 
wastewater 
treatment facility 

(b) a grab sample is collected and analysed for faecal coliform 
organisms,  

as directed by the Minister. 

(5) The owner of a wastewater treatment facility shall ensure that acute 
lethality testing is completed at least once per quarter each year on 
effluent, where the facility has or will be discharging effluent equal to or 
greater than 2500 m3/day on average for the calendar year, except 

Acute lethality 
testing requirements 

(a) after four consecutive sampling events have confirmed the 
effluent is not acutely lethal, the sampling frequency for acute 
lethality testing may be reduced to once per calendar year, with the 
samples being collected at least six months apart; 
(b) where any sample tests as acutely lethal, the sampling frequency 
shall increase to twice per month, with the samples being collected at 



341
 
 
EXECUTIVE COUNCIL __________________________________8 JUNE 2021
 
 

least seven days apart, until three consecutive samples indicate the 
effluent is not acutely lethal; 
(c) where acute lethality testing conducted within six months prior to 
the date this section came into force showed the effluent was not 
acutely lethal, the sampling frequency may be reduced to once per 
calendar year, with the samples being collected at least six months 
apart. 

(6) Where effluent from a wastewater treatment facility has tested as 
acutely lethal, the owner of the wastewater treatment facility shall submit 
a report to the Minister stating the cause of the acutely lethal effluent, the 
steps that will be taken to remedy the problem and the time within which 
those steps will be taken. 

Report re acutely 
lethal effluent 

26. The Minister may require compliance with specified effluent 
monitoring requirements as a term and condition on the licence to operate 
an alternate wastewater treatment facility or a wastewater treatment 
facility where more than 50% of the influent water is from an industrial 
wastewater treatment source. 

Monitoring 
requirements may 
be condition of 
licence 

27. (1) The owner of a wastewater treatment facility shall ensure that 
wastewater quality samples collected in accordance with these 
regulations are analysed by a laboratory accredited by the Standards 
Council of Canada or by an accreditation body approved by the Minister. 

Analysis required 

(2) Where a wastewater quality sample is analysed by a laboratory 
other than the PEI Analytical Laboratories, the owner shall submit the 
results of the analysis to the Minister within five business days of receipt 
of the results. 

Submission of 
certain results 

Reporting and Disclosure of Information 

28. (1) The owner of a wastewater treatment facility shall report, in 
summary form, the results of analyses of effluent conducted in 
accordance with these regulations to the customers of the wastewater 
treatment facility and the Minister, at least once per year. 

Reporting of 
analyses required 

(2) The owner of a wastewater treatment facility shall ensure a record 
of all analyses of effluent required under these regulations is maintained 
for a period of at least five years. 

Maintenance of 
records 

29. (1) The results of analyses of effluent conducted, or wastewater flow 
measurements taken, in accordance with these regulations shall be 
considered to be public information, and the Minister may, at his or her 
discretion, make this information available to the public in the form and 
through the means the Minister considers appropriate. 

Results may be 
public information 

(2) The owner or operator of a wastewater treatment facility shall 
ensure that results of analyses of effluent conducted, or wastewater flow 
measurements taken, in accordance with these regulations are made 
available to an environment officer, on request. 

Results available to 
environment 
officers 

(3) The owner or operator of a wastewater treatment facility 
discharging effluent at flow rates of 100 m3/day or more shall ensure that 
results of analyses of effluent conducted, or wastewater flow 
measurements taken, in accordance with these regulations are submitted 
to and recorded by the Environmental Regulatory Reporting Information 
System (ERRIS) within 14 days of receiving the results or taking the 
measurements, as the case may be. 

Submission of 
results to (ERRIS) 

(4) The owner or operator of a wastewater treatment facility 
discharging effluent at rates or volumes that are above allowable limits 
stated on the licence to operate the facility or that fails to meet effluent 
quality standards in accordance with these regulations shall ensure that 
the discharge is reported to the Minister in the manner required by the 
Minister. 

Reporting required 

30. These regulations come into force on June 16, 2021. Commencement 

 



342
 
 
EXECUTIVE COUNCIL __________________________________8 JUNE 2021
 
 

SCHEDULE A 

CLASSIFICATION OF FACILITIES 

1. (1) A facility shall be characterized as one of the following types: Types of facilities 

(a) water treatment facility (WT); 
(b) water distribution facility (WD); 
(c) wastewater treatment facility (WWT); 
(d) wastewater collection facility (WWC). 

(2) A water supply facility shall be considered a water distribution 
facility unless a chemical other than chlorine is added to the water 
supplied, in which case it shall be considered a water treatment facility. 

Water distribution 
or treatment facility 

(3) A wastewater facility with only collection, lift stations and a 
gravity sewer main shall be considered a wastewater collection facility. 

Wastewater 
collection facility 

(4) A water or wastewater facility with only simple in-line treatment, 
such as booster pumping, secondary chlorination or odour control, shall 
not be considered a water treatment facility or a wastewater treatment 
facility, as the case may be. 

Not a treatment 
facility 

2. (1) Subject to subsections (2) to (4), a water distribution facility or 
wastewater collection facility shall be classified as Class I, II, III or IV 
based on the size of the population served by the facility, in accordance 
with Table 1 of this Schedule. 

Water distribution 
or wastewater 
collection facility 
classifications 

(2) A water distribution facility that has 150 or fewer service 
connections and is not owned by a municipality shall be classified as 
small or very small based on the number of service connections the 
facility has, in accordance with Table 1 of this Schedule. 

Small or very small 
water distribution 
facility 

(3) A water distribution facility that has more than 150 service 
connections, is not owned by a municipality and supplies water to a 
campground shall be classified as small. 

Exception, 
campground 

(4) A water distribution facility that serves less than 500 persons but 
does not meet the criteria in subsections (2) or (3) to be classified as 
small or very small shall be classified as Class I. 

Size of population 
served < 500 

3. A water treatment facility or wastewater treatment facility shall be 
classified as Class I, II, III or IV in relation to its size and complexity, 
based on the number of points assigned to it under Table 2 or 3 of this 
Schedule, as the case may be. 

Water or 
wastewater 
treatment 
classifications 

 

TABLE 1 
FACILITY CLASSIFICATION SYSTEM 

 
Facility Units Very 

small 
Small CLASS

I 
CLASS 

II 
CLASS 

III 
CLASS 

IV 
WT Range of 

points 
N/A N/A 30 or 

less 
31-55 56-75 > 75 

WD 
  

Service  
Connections 

5 - 20 21 - 
150 

N/A N/A N/A N/A 

 WD Population 
served 

N/A N/A 500 - 
1,500 

1,501 - 
15,000 

15,001 
-50,000 

> 50,000 

WWT Range of 
points 

N/A N/A 30 or 
less 

31-55 56-75 > 75 

WWC Population 
served 

N/A N/A 1,500 
or less 

1,501 - 
15,000 

15,001 
-50,000 

> 50,000 

 



343
 
 
EXECUTIVE COUNCIL __________________________________8 JUNE 2021
 
 

TABLE 2 
POINT SYSTEM CLASSIFICATION OF 

WATER TREATMENT FACILITIES: 
 
Each unit process shall have points assigned only once. 
 
Item Points 

Size (1 point minimum to 20 points maximum) 
Design flow average day, or peak month's flow average day, 
whichever is larger (1 point per 1893 m3/day) 

1-20 

Water supply sources 
 Seawater/Saltwater 0 
 Groundwater (Non-GUDI) 0 
 Groundwater under direct influence of surface water 

(GUDI) 
8 

 Surface water 10 
Average Raw Water Quality – Applies to all sources (surface and 
groundwater). Key is the effect on treatment process changes that would be 
necessary to achieve optimized performance. 
 Little or no variation – no treatment provided except 

disinfection  
0 

 Minor variation – e.g. “high quality” surface source 
appropriate for slow sand filtration  

1 

 Moderate variation in chemical feed, dosage changes made 
monthly 

2 

 Variations significant enough to require pronounced or very 
frequent changes 

5 

 Severe variations – source subject to non-point discharges, 
agricultural/urban storm runoff, flooding  

7 

 Raw water quality subject to agricultural or municipal waste 
point source discharges 

8 

 Raw water quality subject to industrial waste pollution 10 
Raw water quality is subject to or has elevated: 

 Taste or odour for which treatment process adjustments are 
routinely made 

2 

 Colour > 15 TCU (not due to precipitated metals). 3 
 Iron or/and manganese: Fe (2 points) or Mn (3 points) 

concentrations above aesthetic objective 3 points maximum 
allowed 

2-3 

 Algal growths for which treatment process adjustments are 
routinely made 

3 

Chemical treatment / Addition process 
 Fluoridation 4 
 Disinfection/Oxidation (Note: Points are additive to a 

maximum of 15 points allowed for this category.) Check all 
that apply: 
 Chlorination: 
 Hypochlorites (5 points)  
 If generated on site (add 1 point)  
 Chlorine gas (8 points)  
 Chloramination (10 points)  
 Chlorine dioxide (10 points)  
 Ozonation (10 points)  
 UV Irradiation (2 points)  
 Iodine, Peroxide, or similar (5 points)  
 Potassium permanganate (4 points) (if used with 

greensand filtration do not give 4 points)  

0-15 

 pH adjustment for process control (e.g. pH adjustment aids 
coagulation 

4 

 Stability or Corrosion Control (If the same chemical is used 
for both Corrosion Control and pH adjustment, count points 
only once) 

4 

Coagulation / Flocculation process 
 Primary coagulant addition 6 
 Coagulant aid / Flocculent chemical addition (in addition to 

primary coagulant use) 
2 



344
 
 
EXECUTIVE COUNCIL __________________________________8 JUNE 2021
 
 

 Flocculation 2 
 Filter aid addition (non-ionic / anionic polymers) 2 

Clarification / Sedimentation Process 
 Sedimentation (plain, tube, plate) 4 
 Contact adsorption 6 
 Other Clarification processes (air flotation - DAF, ballasted 

clarification, etc) 
6 

 Upflow clarification (“sludge blanket clarifier”) 8 
Filtration 

 Granular media filtration (Surface water / GUDI) ≤ 122 l pm 
/ sq m 

10 

 Granular media filtration (Surface water / GUDI) ≥ 122 l pm 
/ sq m 

20 

 Groundwater filtration 6 
 Membrane filtration 10 
 Diatomaceous earth (pre-coat filtration) 10 
 Cartridge / bag filters 5 
 Pre-filtration (staged filtration, pressure sand w/o 

coagulation, etc.): add one point per stage to a maximum of 
3 points 

1-3 

 Slow sand 5 
Other Treatment Processes 

 Aeration 3 
 Air stripping (including diffused air, packed tower aeration) 5 
 Ion-exchange / softening 5 
 Greensand filtration 10 
 Lime-soda ash softening (includes: chemical addition, 

mixing/flocculation/clarification/filtration - do not add 
points for these processes separately) 

20 

 Granular activated carbon filter (do not assign points when 
included as a bed layer in another filter) 

5 

 Powdered activated carbon 2 
 Reservoir management employing chemical addition 2 
 Blending sources with significantly different water quality 

 To achieve health related compliance (4 points) 
 For aesthetic reasons (2 points) 

2-4 

 Electro dialysis 15 
 Other: Certification authority may assign 2 to 15 additional 

points for processes not listed elsewhere in this document. 
(Specify: _______________________) 

2-15 

Residuals Disposal 
 Discharge to surface, sewer, or equivalent (0 points) 0 
 On-site disposal, land application (1 point) 1 

 Discharge lagoon / drying bed, with no recovery / recycling 
e.g downstream outfall(1 point) 

1 

 Backwash recovery/recycling: discharge to basin or lagoon 
and then to source (2 points) 

2 

 Backwash recovery/recycling: discharge to basin or lagoon 
and then to plant intake (3 points) 

3 

Instrumentation 
 The use of a supervisory control and data acquisition 

SCADA system or similar instrumentation systems to 
provide data with monitoring/alarm only, no process 
operation – plant has no automated shutdown capabilities. 

0 

 The use of SCADA or similar instrumentation systems to 
provide data with limited process operation – e.g. remote 
shutdown capability.  

1 

 The use of SCADA or similar instrumentation systems to 
provide data with moderate process operation – alarms and 
shutdowns, plus partial remote operation of plant. 

2 

 The use of SCADA or similar instrumentation systems to 
provide data with extensive or total process operation – 
alarms and shutdowns, full remote operation of plant 
possible. 

4 



345
 
 
EXECUTIVE COUNCIL __________________________________8 JUNE 2021
 
 

 
TABLE 3 

POINT SYSTEM CLASSIFICATION OF WASTEWATER 
TREATMENT FACILITIES 

 
Each unit process shall have points assigned only once. 
 
Item Points 
Size (20 point maximum) 
Maximum population served, peak day, per annum. 1 
point per 10,000 
population served or any fraction thereof 

1-10 

Design flow average day or peak month’s average day, 
per annum, whichever is larger. 1 point per 3785 m3/day 
or any fraction therof. 

1-10 

Variation in raw waste (6 points maximum) 
 Variations do not exceed those normally or typically 

expected 
0 

 Recurring deviations or excessive variations of 100 
to 200% in strength or flow 

2 

 Recurring deviations or excessive variations of more 
than 200% in strength or flow 

4 

 Raw wastes subject to toxic waste discharges 6 